
Order Page 1 of 17

State of California
California Regional Water Quality Control Board

Santa Ana Region
3737 Main Street, Suite 500, Riverside, California  92501-3348

Phone (951) 782-4130 - FAX (951) 781-6288– TDD (951) 782-3221
http://www.waterboards.ca.gov/santaana 

    ORDER NO. R8-2022-0002
NPDES NO. CA8000408

WASTE DISCHARGE REQUIREMENTS AND 
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT

FOR THE
ORANGE COUNTY WATER DISTRICT

GROUNDWATER REPLENISHMENT SYSTEM
ADVANCED WATER PURIFICATION FACILITY

EMERGENCY DISCHARGE TO REACH 1 OF THE SANTA ANA RIVER

The following Discharger is subject to waste discharge requirements as set forth in this 
Order:

The discharge by the Orange County Water District (OCWD) from the discharge point 
[...]
B. Groundwater – Not Applicable ............................................................................... F-23

VI. Rationale for Monitoring and Reporting Requirements................................................. F-23
A. General Monitoring Provisions............................................................................... F-23
B. Effluent Monitoring................................................................................................. F-23

VII. Rationale for Provisions................................................................................................ F-23
A. Federal Standard Provisions.................................................................................. F-23
B. Special Provisions.................................................................................................. F-24

1. Reopener Provisions.......................................................................................... F-24



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-2
Attachment F – Fact Sheet

2. Special Studies and Additional Monitoring Requirements – Not Applicable ....... F-24
3. Best Management Practices and Pollution Prevention – Not Applicable ........... F-24
4. Construction, Operation, and Maintenance Specifications – Not Applicable...... F-24
5. Special Provisions for Municipal Facilities - POTWs Only – Not Applicable ...... F-24
6. Other Special Provisions – Not Applicable ......................................................... F-24
7. Compliance Schedules – Not Applicable ........................................................... F-24

VIII. Public Participation ....................................................................................................... F-24
A. Notification of Interested Parties ............................................................................ F-25
B. Written Comments ................................................................................................. F-25
C. Public Hearing ....................................................................................................... F-25
D. Reconsideration of Waste Discharge Requirements.............................................. F-25
E. Information and Copying ........................................................................................ F-26
F. Register of Interested Persons .............................................................................. F-26
G. Additional Information ............................................................................................ F-26

List of Tables

Table 1. Permit Information .................................................................................................. F-3
Table 2. Summary of Discharge Point and Receiving Waters .............................................. F-7
Table 3. Summary of May 11, 2020 restart event data ......................................................... F-7
Table 4. Basin Plan Beneficial Uses ..................................................................................... F-9
Table 5. Summary of Technology-Based Effluent Limits for Secondary Treatment ........... F-12
Table 6. Applicable Basin Plan Surface Water Quality Objectives ..................................... F-13
Table 7. RPA for DP 001 .................................................................................................... F-14
Table 8. Calculated Ammonia-Nitrogen Acute Criterion ..................................................... F-19
Table 9. Ammonia-Nitrogen Effluent Limits Calculation, mg/L ............................................ F-19
Table 10. Summary of Water Quality-Based Effluent Limits at DP 001 ................................ F-21
Table 11. Summary of Total Ammonia-Nitrogen Effluent Limits at DP 001 .......................... F-21



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-3
Attachment F – Fact Sheet

ATTACHMENT F – FACT SHEET

As described in Section II of this Order, this Fact Sheet includes the legal requirements and 
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of 
this Order that are specifically identified as “not applicable” have been determined not to apply 
to this Discharger. Sections or subsections of this Order not specifically identified as “not 
applicable” are fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Discharger.

Orange County Water District (hereinafter Discharger or OCWD) owns and operates the 
Advanced Water Purification Facility (hereinafter Facility or AWPF) that is part of the 
OCWD’s Groundwater Replenishment System (GWRS). The GWRS is a joint project by 
OCWD and the Orange County Sanitation District (OC San). The GWRS consists of five 
major components: AWPF, Talbert Gap Seawater Intrusion Barrier (Talbert Barrier), Mid-
Basin Injection Project (MBI), Kraemer/Miller/Miraloma/La Palma Spreading Basins 
(Spreading Basins) and two non-potable water reuse sites, with additional reuse sites 
planned. 

Table 1. Permit Information
WDID 8 303545001
Discharger Orange County Water District
Mailing Address P.O. Box 8300, Fountain Valley, CA 92728-8300

Discharger Contact Jason Dadakis, Executive Director of Water Quality and 
Technical Resources

Name of Facility Groundwater Replenishment System (GWRS) – Advanced 
Water Purification Facility (AWPF)

Facility Address 18700 Ward Street, Fountain Valley, CA 92708
Billing Address P.O. Box 8300, Fountain Valley, CA 92728-8300
Type of Facility Water Recycling Facility (Tertiary Treatment only)
Major or Minor Facility Minor
Facility Permitted Flow 
– Tertiary treated 100 million gallons per day (mgd) 

Watershed Santa Ana River Watershed
Receiving Water Reach 1, Santa Ana River 
Receiving Water Type Inland Surface Water



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-4
Attachment F – Fact Sheet

For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and State laws, regulations, plans, or policy are held to be equivalent to references 
to the Discharger herein.

The GWRS is a joint project by OCWD and Orange County Sanitation District (OC San) 
and is a water supply project that supplements existing water supplies by providing a new, 
reliable, high-quality source of water to recharge the Orange Groundwater Management 
Zone (OGMZ) and protect the OGMZ from further degradation due to seawater intrusion. In 
addition, OC San relies upon the AWPF to provide peak wet weather flow relief for OC San 
’s ocean outfall. The GWRS System is located in central Orange County and extends from 
Fountain Valley and Huntington Beach near the coast to Santa Ana, Orange, and Anaheim, 
generally near the Santa Ana River. Secondary treated effluent from OC San’s 
Reclamation Plant No. 1 (RP-1) is sent to the AWPF, where it is advance treated to 
produce full advanced treated (FAT) recycled water that meets the California Code of 
Regulations (CCR) Title 22 requirements for groundwater recharge (indirect potable reuse). 
Also, the water quality of the FAT recycled water produced at the AWPF meets and 
exceeds CCR Title 22 requirement for recycled water produced for non-potable reuse.

On December 12, 2014, the Santa Ana Regional Water Quality Control Board (Hereinafter 
the Santa Ana Water Board) issued Order No. R8-2014-0069 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA8000408 to the OCWD to discharge 
tertiary treated and disinfected wastewater from its AWPF to Reach 1 of the Santa Ana 
River (SAR), under emergency conditions. Order No. R8-2014-0069 expired on December 
31, 2019 and was not administratively extended, or not continued beyond its expiration 
date, because the Discharger did not submit a timely application, Report of Waste 
Discharge (ROWD), for a new permit 180 days before the expiration date of Order No. R8-
2014-0069 as required pursuant to 40 CFR 122.6(a). Therefore, the Discharger has not 
been authorized to discharge since Order No. R8-2014-0069 expired. However, the 
Discharger has never discharged to Reach 1 of the SAR from this Facility. Although the 
Facility normally produces FAT recycled water for indirect potable and non-potable reuse, 
this Order re-authorizes and regulates the discharge of tertiary treated and disinfected 
wastewater to Reach 1 of the SAR from the Facility, under emergency conditions, to 
provide peak wet weather flow relief for OC San’s ocean outfall. The Santa Ana Water 
Board regulates the reuse of FAT recycled water for the Talbert Barrier, MBI, and the 
Spreading Basins under Order No. R8-2004-0002, as amended, and the two non-potable 
recycled water reuse sites under Order No. R8-2021-0003.

The Discharger filed a Report of Waste Discharge and submitted an application for re-
issuance of its NPDES permit on December 23, 2019. A site visit was conducted on 
December 10, 2022, to observe operations and collect additional data to develop permit 
limitations and requirements for waste discharge. The application was deemed complete on 
January 10, 2022. Attachment B provides a map of the area around the Facility. 
Attachment C provides a flow schematic of the Facility.  

Regulations at 40 CFR 122.46 limit the duration of NPDES permits to a fixed term not to 
exceed five years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. However, pursuant to CCR’s Title 23, section 2235.4, the terms and 



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-5
Attachment F – Fact Sheet

conditions of an expired permit are automatically continued pending reissuance of the 
permit if the Discharger complies with all federal NPDES requirements for continuation of 
expired permits (See also 40 CFR § 122.6(d)).

II. WASTEWATER DISCHARGE

A. Facility Description

The AWPF is located at 18700 Ward Street, Fountain Valley in Orange County. It
includes treatment processes and pumping stations. The AWPF treatment design
capacity is currently 100 mgd for FAT recycled water production. The production of FAT
recycled water started in January 2008. The Facility is undergoing expansion for a
treatment design capacity of 130 mgd by early 2023. The facility expansion will include
accepting a new influent source, secondary treated effluent from OC San’s Treatment
Plant No. 2 (TP-2).

The advanced treatment processes are as follows:

a. Fine Screening: Secondary treated wastewater from OC San’s RP-1 is strained,
or passed through rotating band fine-mesh screens, and chlorinated (as needed)
prior to microfiltration. Screenings are dewatered and returned to OC San for
disposal.

b. Microfiltration: Screened secondary effluent flows via gravity to 26 in-basin
microfiltration (MF) cells containing submerged racks of hollow fiber membranes
with a maximum pore size of 0.2 micron. Sodium hypochlorite is added as
needed to the MF feed to form a low level (3-5 mg/L) of chloramine to
reduce/prevent fouling of the MF membranes. The waste backwash is returned to
OC San for treatment.

.
c. Reverse Osmosis. The RO process will be bypassed when AWPF effluent is

discharged to the Santa Ana River.

d. Advanced Oxidation/UV Disinfection: The advanced oxidation/disinfection
process (AOP) consists of two steps: hydrogen peroxide addition and ultraviolet
(UV) light treatment. UV irradiation is used for disinfection and reduction of light-
sensitive contaminants. Hydrogen peroxide exposed to UV irradiation produces
hydroxyl radicals that result in advanced oxidation to destroy UV-resistant
contaminants. For direct discharge to the SAR, only UV treatment will be used.
The nominal reliable capacity of the UV system is 100 mgd.

e. Decarbonation and Lime Stabilization Process: This treatment process will be
bypassed when AWPF effluent is discharged to the SAR.

f. Dechlorination and pH adjustment: After UV disinfection and prior to discharge to
the SAR, the effluent stream may still contain some chloramines. Sodium
bisulfate will be added for dechlorination, if needed.



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-6
Attachment F – Fact Sheet

Approximately, up to 33 mgd of membrane backwash, brine and start-up waste streams 
are returned to OC San’s RP-1 and will not be discharged to the SAR, even under 
emergency conditions or during discharge system testing periods.

B. Wastewater Description

This Order regulates discharges from the AWPF into Reach 1 of the SAR under
emergency conditions to provide flow relief when peak wastewater flows at OC San
approach the capacity of the 120” diameter 5-mile long ocean outfall and, thereby,
threaten the integrity of the outfall and the wastewater treatment facilities, or when the
OC San ocean outfall is being repaired.

High wastewater flows approaching the maximum capacity of the OC San’s outfall may
occur, typically caused by peak wet weather storm events. It is anticipated that storm
events creating peak wastewater flows may occur infrequently and may last
approximately 12 hours each, and may occur about once every three years, based on
flow projections for the year 2020. However, no such events have occurred during the
past thirteen years. During such events, the SAR will likely convey storm water to the
ocean and provide dilution of the AWPF discharge. The amount of flow in the SAR is
likely to be highly variable depending on the location, duration and intensity of the storm
and the performance of upstream flood control facilities.

Under emergency conditions, including peak wastewater flow events at OC San that
approach the maximum capacity of OC San’s ocean outfall, secondary treated
wastewater flows from OC San’s RP-1 will be diverted to the AWPF for further treatment
and discharge to Reach 1 of the SAR. During these peak wastewater flow conditions,
the AWPF will provide up to 100 mgd of flow relief for OC San. The AWPF will treat
secondary effluent flows of up to 133 mgd from RP-1 using microfiltration (MF) and
ultraviolet light (UV) disinfection (bypassing reverse osmosis (RO)), followed by post-
treatment chemical addition as needed for pH adjustment. The microfiltered, disinfected
tertiary effluent will be dechlorinated (as needed) prior to being discharged to Reach 1
of the SAR via a separate pipeline that will terminate at the SAR channel at Garfield
Avenue in Fountain Valley (DP 001). Reach 1 of the SAR is tributary to the Pacific
Ocean (about 4 miles from discharge point). Both the SAR and the Pacific Ocean are
waters of the United States.

Since the AWPF began operating, there has never been a direct discharge from the
Facility to the SAR.

C. Discharge Points and Receiving Waters

1. Discharge Point

Up to 100 mgd of tertiary treated wastewater will be discharged to the Santa Ana
River via DP 001. The DP 001 is located about four miles upstream of the mouth of
the SAR at the Pacific Ocean.



Orange County Water District 
Groundwater Replenishment System
Advanced Water Purification Facility

 Order No. R8-2022-0002 NPDES 
No. CA8000408

Page F-7
Attachment F – Fact Sheet

2. Receiving Water

Treated wastewater from the AWPF will be discharged to Reach 1 of the SAR and then
to the Pacific Ocean, which are waters of the United States. The Pacific Ocean is
approximately four miles away from the discharge point.